UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n /HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 7.4 0.9 8.3 7.4 0.9 8.3
Port 3 Port 4
Coigr:cs';ed Duty Cycle Corrected Coizrutcdged Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 6.3 0.9 7.2 5.8 0.9 6.7
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 8.3 8.3 7.2 6.7 13.7
Port 1+2+3+4
Combined Conducted Power .
ClEinE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 13.7 22.0 8.3 Complied
De Facto EIRP Limit Comparison
Port
Clo+ri;;:i;r:: d Directional De Facto
Channel Antenna EIRP (dBm) EIRP Limit Margin (dB) Result
Conducted | i (4Bi) (dBm)
Power
(dBm)
Bottom 13.7 8 21.7 30.0 8.3 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 1

Result: Pass

Spectrum ] o
Ref Level 3500 dém  Offset 26.85 0B @ RBW 1 MH2
o At 2008 SWT  321ms  VBW 3MHz  Mode Auto Sweep
5GL Count 200/200
[o17m View
- MI[1] -3.56 dBm)|
0d 5.496222930 GHZ
20 dém
1048 I
-20 dbm—} \
-30 dbm—
50 dbm—
-60 dBm—
CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power
Bandwidth 17.74 MHz Power 7.37 dBm Tx Total 7.37 dBm
11908763
Joate: 27 FEB 2020 14.05.08

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/ Port 2

Result: Pass

Spectrum ]

<

RefLevel 3500 dgm  Offset 26.85 d8 & RBW 1 MHz
jo Att 20ds SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

[o17m View

M1[1]
30 di

20 dBm:

-3.48 dBm)|
5.498647230 GHz|

1048 1

-20 dBm—t

-30 dBm—

[t

50 dBm—

60 dem—

CF 5.5 GHz

32001 Es

‘BEII" 30.0 MHz

Channel Power
Bandwidth 17.69 MHz Power 7.40 dBm

L J

11808763
ate: 27 FEB. 2020 14.06:25

Tx Total 7.40 dBm

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/ Port 3

Result: Pass

Spectrum ]

<

RefLevel 3500 dgm  Offset 26.85 d8 & RBW 1 MHz
jo Att 20ds SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

[o17m View

M1[1]
30 di

20 dBm:

-4.51 dBm)|
5.497783820 GHz|

1048 1

-20 dBm—t

-30 dBm—

[rrmy=="

50 dBm—

60 dem—

CF 5.5 GHz

32001 Es

‘BEII" 30.0 MHz

Channel Power
Bandwidth 17.67 MHz Power 6.33 dBm

L J

11808763
Pate: 27 FEB. 2020 14.07.43

Tx Total 6.33 dBm

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum ] o
Ref Level 35.00 0Bm  Offset 2.85 0B @ RBW 1Mz

o At 2008 SWT  321ms VBW 3MHz Mode 4uto Sweep

SGL Count 200/200

o 1rm view

- M1 ~5.14 dBm|

0d 5.502293050 GHz

20 dBm

1048 1

0 dém—

-10 dBm—{

-20 dem—| \

-30 dem—{

50 dem—|

60 dem—{

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 17.66 MHz Power 5.75 dBm Tx Total 5.75 dBm

L J

11908763
Joate: 27 FEB 2020 14.09:01

Bottom Channel
Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel P Correction Conducted Correction Conducted
ower Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 8.5 0.9 9.4 7.8 0.9 8.7
Middle 8.8 0.9 9.7 7.5 0.9 8.4
Top 8.6 0.9 9.5 6.3 0.9 7.2
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 7.6 0.9 8.5 6.9 0.9 7.8
Middle 7.7 0.9 8.6 6.7 0.9 7.6
Top 7.6 0.9 8.5 7.0 0.9 7.9
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom+1 9.4 8.7 8.5 7.8 14.7
Middle 9.7 8.4 8.6 7.6 14.7
Top 9.5 7.2 8.5 7.9 14.4
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom+1 14.7 22.0 7.3 Complied
Middle 14.7 22.0 7.3 Complied
Top 14.4 22.0 7.6 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom+1 14.7 8 22.7 30.0 7.3 Complied
Middle 14.7 8 22.7 30.0 7.3 Complied
Top 14.4 8 22.4 30.0 7.6 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/Port 1

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] ~2.18 dBm)| N M1[1] ~1.79 dBm)|
aod 5.522359610 GH2 30 dém 5.578380990 GH2
20d 20d
10d

20 dBm—t

<30 dBm—

et

50 dBm—t

60 dém—
CF 5.52 GHz 32001 Es

-20 dBm—t \

-30 dBm—

=" \“‘
50 dBm—t

-60 dem—

BEII" 30.0 MHz

Channel Power
Bandwidth 17.72 MHz Power 8.54 dBm

L J

11909763
Pate: 27 FEB.2020 14:19.14

Tx Total 8.54 dBm

32001 Es BEilrl 30.0 MHz

CF 5.58 GHz.
e
Channel Power

Bandwidth 17.73 MHz Power 8.75 dBm

Tx Total 8.75 dBm

Pate: 2 MAR 2020 13:11.08

L J

11909763

Bottom+1 Channel

Spectrum ] kd
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~2.31 dbm|
0d 5.697050720 GHz
20d

o=
50 dBm—t

60 dém—

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.72 MHz Power 8.58 dBm

L J

11909763
Pate: 2 MAR 2020 14.00:47

Tx Total 8.58 dBm

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 2

Spectrum ] I@] Spectrum ] I@]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] -3.03 dBm)| N M1[1] -3.21 dBm)|
aod 5.521599330 GH2 30 dém 5.577880380 GH2
20d 20d
1048 | 1048 |

-20 dem—t \ -20 dem—t \

-30 dem— \ -30 dem— \
e e | [’ —

50 dBm— 50 dBm—

60 dBm— 60 dBm—

CF 5.52 GHz 32001 pts Span 30.0 MHz CF 5.58 GHz 32001 pts Span 30.0 MHz
Channel Power Channel Power

Bandwidth 17.67 MHz Power 7.85 dBm Tx Total 7.85 dBm Bandwidth 17.68 MHz Power 7.53 dBm Tx Total 7.53 dBm

L J T o LN J

11909763 11909763
pate: 27 FEB.2020 142032 Date: 2 MAR 2020 13:11:47

Bottom+1 Channel Middle Channel

Spectrum ] I@]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200

[@17m view

MI[1] ~4.50 dBm|
5.701229960 GHz

-10 d

<20 df

o] \
-

S0de

60 dem:

CF 5.7 GHz 32001 pts Span 30.0 MHz
| channel Pawer

Bandwidth 17.65 MHz Power 6,33 dBm Tx Total 6.33 dBm
L J

11909763
Pate: 2 MAR 2020 14.01:28

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 3

Spectrum ] I@] Spectrum ] I@]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] -3.17 dBm)| N M1[1] -3.05 dBm)|
aod 5.516171370 GH2 30 dém 5.577488520 GH2
20d 20d
1048 | 1048 |
0 dey
-10 dm—
20 d / \ -20 dem— \
-30 dem / \ -30 deém—
50 o 50 dim—t
60 dem: 60 dBm—
CF 5.52 GHz 92001 pts Span 30.0 MHz CF 5.58 GHz 92001 pts Span 30.0 MHz
Channel Power Channel Power
Bandwidth 17.66 MHz Power 7.60 dBm Tx Total 7.60 dBm Bandwidth 17.66 MHz Power 7.71 dBm Tx Total 7.71 dBm
11908763 11908763
Date: 27 FEB.2020 14:21.50 pate: 2MAR 2020 13:12.28

Bottom+1 Channel Middle Channel
Spectrum ] I@]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200

[@17m view

MI[1] -3.17 dBm)|
5.702486170 GHz

-10 dBm—

<20 df

-30 dBm /
'sum#"/

S0de

60 dem:

CF 5.7 GHz
| channel Pawer

Bandwidth 17.65 MHz Power 7.59 dBm Tx Total 7.59 dBm
L J

11909763

ate 2MAR 2020 140209

32001 pts Span 30.0 MHz

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

ISSUE DATE: 13 MARCH 2020

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 4

Channel Power
Bandwidth 17.65 MHz Power 6.87 dBm

L J

11909763
Pate: 27 FEB.2020 142309

Tx Total 6.87 dBm

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] -3.85 dBm)| N M1[1] ~4.15 dBm)|
aod 5.522328680 GH2 30 dém 5.578847850 GH2
20d 20d
1048 | 1048 |
0 dey
-10 df
20 d / \ -20 dem— \
30 dBm / -30 deém— \
o= o= =
50 o 50 dim—t
60 dem: 60 dBm—
CF 5.52 GHz 92001 pts Span 30.0 MHz CF 5.58 GHz 92001 pts Span 30.0 MHz

Channel Power
Bandwidth 17.64 MHz Power 6.71 dBm

L J

11909763
Pate: 2 MAR 2020 13:13.09

Tx Total 6.71 dBm

Bottom+1 Channel

Spectrum ] -
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200
(@ 17m View
d mif1] -3.80 dBm
0d 5.695669820 GHZ
204

gt
50 dBm—t

60 dém—

CF 5.7 GHz 32001 pts

~N

Span 30.0 MHz

1 Channel Power
Bandwidth 17.71 MHz Power 7,01 dBm

L J

11909763
Pate: 2 MAR 2020 14.02:50

Tx Total 7.01 dBm

Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 7.1 1.1 8.2 7.4 1.1 8.5
Port 3 Port 4
Coigﬁcs';ed Duty Cycle Corrected Coizrutcdged Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 6.1 1.1 7.2 5.5 1.1 6.6
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 8.2 8.5 7.2 6.6 13.7
Port 1+2+3+4
Combined Conducted Power .
ClEinE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 13.7 22.0 8.3 Complied
De Facto EIRP Limit Comparison
Port
Clo+rﬁ;;:i;r:: d Directional De Facto
Channel Antenna EIRP (dBm) EIRP Limit Margin (dB) Result
Conducted | i (4Bi) (dBm)
Power
(dBm)
Bottom 13.7 8 21.7 30.0 8.3 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum ] o

Ref Level 35.00 0Bm  Offset 2.85 0B @ RBW 1Mz
o At 2008 SWT  321ms VBW 3MHz Mode 4uto Sweep

SGL Count 200/200

o 1rm view

- M1 ~3.83 dBm)|

0d 5.497340400 GHZ
20 dBm

1048 1

0 dém—

-10 dBm—{

-20 dem—| \

-30 dem—{

50 dem—|

60 dem—{

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 17.67 MHz Power 7.14 dBm Tx Total 7.14 dBm

L J

11908763
Joate: 27 FEB 2020 14:10:24

Bottom Channel
Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 2

Result: Pass

Spectrum ]

<

RefLevel 3500 dgm  Offset 26.85 d8 & RBW 1 MHz
jo Att 20ds SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

[o17m View

M1[1]
30 di

20 dBm:

-3.52 dBm)|
5.501503700 GHz|

1048 1

-20 dBm—t
-30 dBm—

[t

50 dBm—

60 dem—

CF 5.5 GHz

32001 Es

‘BEII" 30.0 MHz

Channel Power
Bandwidth 17.67 MHz Power 7.42 dBm

L J

11808763
Pate: 27 FEB. 2020 14:11:42

Tx Total 7.42 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15 /8 dBi Antenna/Port 3

Result: Pass

Spectrum ]

<

RefLevel 3500 dgm  Offset 26.85 d8 & RBW 1 MHz
jo Att 20ds SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

[o17m View

M1[1]
30 di

20 dBm:

-4.52 dBm)|
5.496610110 GHz|

1048 1

-20 dBm—t
-30 dBm—

i

50 dBm—

60 dem—

CF 5.5 GHz

32001 Es

‘BEII" 30.0 MHz

Channel Power
Bandwidth 17.67 MHz Power 6.08 dBm

L J

11808763
Pate: 27 FEB. 2020 14.13:01

Tx Total 6.08 dBm

Bottom Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

@17 View

7

] 5.40 dBm|
5.498507550 GHZ|

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 17.66 MHz Power 5.48 dBm Tx Total 5.48 dBm
)il (IR v

11808763
Pate: 27 FEB.2020 141419

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel P Correction Conducted Correction Conducted
ower Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 8.3 1.1 9.4 7.9 1.1 9.0
Middle 8.4 1.1 9.5 7.5 1.1 8.6
Top 8.1 1.1 9.2 6.2 1.1 7.3
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 7.5 1.1 8.6 6.6 1.1 7.7
Middle 7.5 1.1 8.6 6.5 1.1 7.6
Top 7.7 1.1 8.8 6.8 1.1 7.9
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom+1 9.4 9.0 8.6 7.7 14.7
Middle 9.5 8.6 8.6 7.6 14.6
Top 9.2 7.3 8.8 7.9 14.4
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom+1 14.7 22.0 7.3 Complied
Middle 14.6 22.0 7.4 Complied
Top 14.4 22.0 7.6 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom+1 14.7 8 22.7 30.0 7.3 Complied
Middle 14.6 8 22.6 30.0 7.4 Complied
Top 14.4 8 22.4 30.0 7.6 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/Port 1
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Tx Total 8.12 dBm
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Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16/ 8 dBi Antenna/ Port 2
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Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 3
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 4
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Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 7.3 0.5 7.8 7.3 0.5 7.8
Port 3 Port 4
Coigr:cs';ed Duty Cycle Corrected Coizrutcdged Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.9 0.5 6.4 5.4 0.5 5.9
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 7.8 7.8 6.4 5.9 13.1
Port 1+2+3+4
Combined Conducted Power .
ClEinE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 13.1 22.0 8.9 Complied
De Facto EIRP Limit Comparison
Port
Clo+ri;;:i;r:: d Directional De Facto
Channel Antenna EIRP (dBm) EIRP Limit Margin (dB) Result
Conducted | i (4Bi) (dBm)
Power
(dBm)
Bottom 131 8 21.1 30.0 8.9 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1
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Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] o
Ref Level 35.00 G Offset 26.65 08 & RBW 1 1z
o ant 008 SWT 321ms  VBW 3Mdz  Mode Auto Sweep
SGL Count 200/200
(@17 View
ML) ~3.42 dorr)

30 df
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20 dBm:

GF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 17.80 MHz Power 7.26 dBm Tx Total 7.26 dBm
L J
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Pate: 2 MAR 2020 141314

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Result: Pass
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 6.3 0.5 6.8 55 0.5 6.0
Middle 7.9 0.5 8.4 6.6 0.5 7.1
Top 8.5 0.5 9.0 6.3 0.5 6.8
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel P Correction Conducted Correction Conducted
ower Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 5.0 0.5 5.5 4.2 0.5 4.7
Middle 6.5 0.5 7.0 5.5 0.5 6.0
Top 7.3 0.5 7.8 6.7 0.5 7.2
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom+1 6.8 6.0 5.5 4.7 11.8
Middle 8.4 7.1 7.0 6.0 13.2
Top 9.0 6.8 7.8 7.2 13.8
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom+1 11.8 22.0 10.2 Complied
Middle 13.2 22.0 8.8 Complied
Top 13.8 22.0 8.2 Complied

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom+1 11.8 8 19.8 30.0 10.2 Complied
Middle 13.2 8 21.2 30.0 8.8 Complied
Top 13.8 8 21.8 30.0 8.2 Complied

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac /HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 1
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Top Channel

Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac /HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 2
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Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 3
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Result: Pass

Middle Channel
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20/ MCS1 / MIMO / Port 1+2+3+4 / PWL 16 /8 dBi Antenna/ Port 4
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Result: Pass

Top Channel

Middle Channel

)

Page 476 of 760

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 Port 1 Port 2 Port 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 6.1 0.7 6.8 6.4 0.7 7.1
Port 3 Port 4
Coigr:cs';ed Duty Cycle Corrected Coizrutcdged Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 4.9 0.7 5.6 4.3 0.7 5.0
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 6.8 7.1 5.6 5.0 12.2
Port 1+2+3+4
Combined Conducted Power .
ClEinE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 12.2 22.0 9.8 Complied
De Facto EIRP Limit Comparison
Port
Clo+ri;;:i;r:: d Directional De Facto
Channel Antenna EIRP (dBm) EIRP Limit Margin (dB) Result
Conducted | i (4Bi) (dBm)
Power
(dBm)
Bottom 12.2 8 20.2 30.0 9.8 Complied
Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum :E"
RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz
o At 2008 SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200
@17 View
MI[1] 4.34 dBm|
30 5.002651170 GHZ|
20 d
10d |
|
0d M1
o
o e L b
-10 ey

car |

. \
L NS

50 db
50 df
CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power
Bandwidth 17.84 MHz Power 6.05 dBm T Total 6.05 dBm
2

LU
11908763
joate: 2MAR 2020 14:15:28

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

o At 2008 SWT  321ms  VBW 3MHz  Mode auto Sweep
SGL Count 200/200

@17 View

7

] MI[1] 3.98 dBm
30 5.502249930 GHz|

-10 dBm

| N

5048

60

CF 5.5 GHz 32001 pts Span 30.0 MHz
Channel Power

Bandwidth 17.90 MHz Power 6.43 dBm T Total 6.43 dBm
)il (IR v

11808763
Pate: 2 MAR.2020 14:18.08

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

jo Al 2008 SWT 321ms VBW 3MHz  Mode auto Sweep
SGL Count 2004200
@ 1Rm View

7

MI[1] 5.33 dBm|
30 5.495314520 GHZ

M1
"

o \

CF 5.5 GHz 32001 pts

Span 30.0 MHz
Channel Power

Bandwidth 17.91 MHz Power 4.88 dBm Tx Total 4.88 dBm
)il (IR v

11808763
Pate: 2 MAR.2020 141850

Bottom Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

7

RefLevel 3500 d8m  Offset 26.85 08 & RBW 1 MHz

SGL Count 2004200

jo Al 2008 SWT 321ms VBW 3MHz  Mode auto Sweep

@ 1Rm View

20d MI[1]

6.26 dBm)|
5.503672070 GH|

|
-/

CF 5.5 GHz 32001 pts

A“""'m--.....

Span 30.0 MHz

Channel Power

Bandwidth 17.98 MHz Power 4.29 dBm

-

Tx Total 4.29 dBm

11808763
Pate: 2 MAR.2020 14:17.32

Result: Pass

Bottom Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT20 / MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 4.7 0.7 54 4.4 0.7 51
Middle 6.6 0.7 7.3 5.7 0.7 6.4
Top 7.3 0.7 8.0 5.3 0.7 6.0
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel P Correction Conducted Correction Conducted
ower Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom+1 3.7 0.7 4.4 2.9 0.7 3.6
Middle 5.4 0.7 6.1 4.4 0.7 5.1
Top 6.5 0.7 7.2 57 0.7 6.4
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom+1 5.4 5.1 4.4 3.6 10.7
Middle 7.3 6.4 6.1 51 12.3
Top 8.0 6.0 7.2 6.4 13.0
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom+1 10.7 22.0 11.3 Complied
Middle 12.3 22.0 9.7 Complied
Top 13.0 22.0 9.0 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom+1 10.7 8 18.7 30.0 11.3 Complied
Middle 12.3 8 20.3 30.0 9.7 Complied
Top 13.0 8 21.0 30.0 9.0 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 1

Spectrum ]

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum ]

=]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

CF 5.52 GHz
.

32001 Es

o aut 20d8 SWT  320ms  VBW MMz Mode Auto Sweep o At 20ds SWT  320ms  VBW MMz Mode Auto Sweep
5GL Count 200/200 5GL Count 200/200
(@1 view (@1 view
W] 357 dbr W] ~3.68 dbm
aod 5.526200430 GH2 30 dém 5.581694950 GH2
20 20

BEII" 30.0 MHz

Channel Pawer
Bandwidth 17.87 MHz

Power 4.70 dBm

Ll

J

11909763
Pate: 2 MAR 2020 14:37.43

Tx Total 4.70 dBm

CF 5.58 GHz
——

32001 Es BEilrl 30.0 MHz

Channel Pawer
Bandwidth 17.80 MHz

Power 6.59 dBm Tx Total 6.59 dBm

Ll

J

11909763
Pate: 2 MAR 2020 14:52:48

Bottom+1 Channel

Spectrum ]

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
d mif1] -3.22 dBm
ad 5.701904940 GHz
20d

CF 5.7 GHz

32001 pts

Span 30.0 MHz

| chonnel Pawer
Bandwidth 17.84 MHz

Power 7,26 dBm

Ll

J

11909763
Pate: 2 MAR 2020 161718

Tx Total 7.26 dBm

Result: Pass

Top Channel

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna / Port 2

Spectrum ]

=]

Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz

Spectrum ]

=]

Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz

CF 5.52 GHz
.

32001 Es

o aut 20d8 SWT  320ms  VBW MMz Mode Auto Sweep o At 20ds SWT  320ms  VBW MMz Mode Auto Sweep
5GL Count 200/200 5GL Count 200/200
(@1 view (@1 view
W] ~5.40 b W] ~3.68 dbr
aod 5.522464610 GH2 30 dém 5.581715570 GH2
20 20

BEII" 30.0 MHz

Channel Pawer
Bandwidth 17.77 MHz

Power 4.41 dBm

Ll

J

11909763
Pate: 2 MAR 2020 14:38:24

Tx Total 4.41 dBm

CF 5.58 GHz
——

|

32001 Es BEilrl 30.0 MHz

Channel Pawer
Bandwidth 17.88 MHz

Power 5.70 dBm Tx Total 5.70 dBm

Ll

J

11909763
Pate: 2 MAR 2020 14:53:29

Bottom+1 Channel

-10 dém—t
<20 dBm—t
-30 dem—
o e?
50 dBm—t

60 dém—

CF 5.7 GHz

Spectrum ] kd
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~3.92 dbm|
0d 5.702186180 GHz
20d
10d
0 dém—

32001 pts

Span 30.0 MHz

| chonnel Pawer
Bandwidth 17.82 MHz

Power 530 dBm

Ll

J

11909763
Pate: 2 MAR 2020 16:17.59

Tx Total 5.30 dBm

Result: Pass

Top Channel

Middle Channel

)

Page 485 of 760

FCC 15.407 WLAN- Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 3

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] -5.61 dBm)| N M1[1] ~4.73 dBm)|
aod 5.515106400 GH2 30 dém 5.574924530 GH2
20d 20d

CF 5.52 GHz.
e
Channel Pawer

Bandwidth 17.94 MHz Power 3.73 dBm

32001 Es

Tx Total 3.73 dBm

BEII" 30.0 MHz

32001 Es

CF 5.58 GHz.
e
Channel Pawer

Bandwidth 17.94 MHz Power 5.35dBm

BEilrl 30.0 MHz

Tx Total 5.35 dBm

L J

11909763
Pate: 2 MAR 2020 14:39.05

L J

11909763
Pate: 2MAR 2020 14:54:10

Bottom+1 Channel

Spectrum ] -
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~3.84 dbm|
0d 5.695128900 GHz
20d

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.90 MHz Power 6,53 dBm

L J

11909763
Pate: 2 MAR 2020 16:18:40

Tx Total 6.53 dBm

Top Channel

Result: Pass

Middle Channel

)

Page 486 of 760

FCC 15.407 WLAN - Template Vers. 1.4



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT20/ MCS2 / MIMO / Port 1+2+3+4 / PWL 16 / 8 dBi Antenna/ Port 4

Spectrum ] = Spectrum ] =
Ref Level 35.00 dam  Offset 26.35 0B & RBW 1MHz Ref Level 35.00 d8m  Offset 26.35 0B & RBW 1MHz
fo Att 20d8 SWT  321ms  VBW 3MHz  Mode Auto Sweep jo Att 2008 SWT 321ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200/200 SGL Count 200/200
[@1rm View [@1rm View
- M1[1] ~7.13 dBm)| N M1[1] -5.83 dBm)|
aod 5.522804910 GH2 30 dém 5.583998310 GH2
20d 20d
1048 |
0 dém—
-10 dm—
-20 dem—
-30 deém—
Copa
50 dim—t
60 dBm—
CF 5.52 GHz 92001 pts Span 30.0 MHz CF 5.58 GHz 92001 pts Span 30.0 MHz

Channel Power
Bandwidth 17.94 MHz Power 2.91 dBm

L J

11909763
Pate: 2 MAR 2020 14:39.46

Tx Total 2.91 dBm

Channel Pawer

Bandwidth 17.89 MHz Power 4.39 dBm Tx Total 4.39 dBm

L J

11909763
Pate: 2 MAR 2020 14:54:51

Bottom+1 Channel

Spectrum ] kd
Ref Level 35.00 dém  Offset 26.95 dB & RBW 1MHz
jo Att 20d8 SWT 32.1ms  VBW 3MHz  Mode Auto Sweep
SGL Count 200,200
(@17m view
B MI[1] ~3.64 dbm|
0d 5.696265120 GHz
20d
10d

0 dem—

-10 dBm—

20 dBm—t

<30 dBm—

dBm—

50 dBm—t

60 dém—

CF 5.7 GHz 32001 pts

Span 30.0 MHz

|chnnnel Pawer
Bandwidth 17.94 MHz Power 573 dBm

L J

11909763
Pate: 2 MAR 2020 181921

Tx Total 5.73 dBm

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel P Correction Conducted Correction Conducted
ower Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 5.2 1.4 6.6 5.6 1.4 7.0
Middle 6.7 1.4 8.1 5.2 1.4 6.6
Top 6.6 1.4 8.0 4.6 1.4 6.0
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 4.3 1.4 5.7 3.8 1.4 5.2
Middle 5.5 1.4 6.9 45 1.4 5.9
Top 51 1.4 6.5 4.6 1.4 6.0
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 6.6 7.0 5.7 5.2 12.2
Middle 8.1 6.6 6.9 5.9 13.0
Top 8.0 6.0 6.5 6.0 12.7
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 12.2 22.0 9.8 Complied
Middle 13.0 22.0 9.0 Complied
Top 12.7 22.0 9.3 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom 12.2 8 20.2 30.0 9.8 Complied
Middle 13.0 8 21.0 30.0 9.0 Complied
Top 12.7 8 20.7 30.0 9.3 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz Ref Level 35.00 dbm  Offset 26.35 B RBW 1MHz

fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep

5GL Count 200/200 SGL Count 200/200

(@ 1°m View (@ 1°m View

- MI[1] -8.23 dBm| N MI[1] ~6.85 dBm|

aod 5.50217020 GHz| 30 dém 5.58251150 GHz|

204 204

1048 L 1048

0 dém—

-10 dBm—

-20 dem—t \

-30 dem—

50 dBm— 50 dBm—

60 dBm— 60 dBm—

CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.24 MHz Power 5.23 dBm Tx Total 5.23 dBm Bandwidth 36.39 MHz Power 6.65 dBm Tx Total 6.65 dBm

S ] T & S ]

11909763 11909763
pate: 21 FEB.2020 1349.05 pate 22 FEB.2020 082119

Bottom Channel Middle Channel
Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz

jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep

SGL Count 200/200
(@ 17m View

MI[1] ~6.72 dBm|

5.68356710 GHz

o=

50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.38 MHz Power 6,64 dBm Tx Total 6.64 dBm
L J
11908763

Pate: 21 FEB.2020 14:41:33

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] = Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz Ref Level 35.00 dbm  Offset 26.35 B RBW 1MHz
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 56L Count 200/200
(@ 1°m View (@ 1°m View
- MI[1] ~7.86 dBm| N MI[1] ~8.19 dBm)|
aod 5.50750820 GHz| 30 dém 5.58743510 GHz|
204 204
1048 L 1048 I
-20 dem—t -20 dem—t
-30 dem— -30 dem—
[ [
50 dBm— 50 dBm—
60 dBm— 60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power
Bandwidth 36.57 MHz Power 5.57 dBm Tx Total 5.57 dBm Bandwidth 36.56 MHz Power 5.18 dBm Tx Total 5.18 dBm
S ] T & o ]
11909763 11909763
pate: 21 FEB.2020 135023 pate 22 FEB.2020 082238
Bottom Channel Middle Channel
Spectrum ] &5
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200/200
(@ 17m View
- MI[1] -8.94 dBm|
aod 5.67258550 GHz|
204
[
50 dBm—
60 dBm—
CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Power
Bandwidth 36.65 MHz Power 4.59 dBm Tx Total 4.59 dBm
L J
11909763
pate: 21 FEB.2020 14:4252
Top Channel
Result: Pass
Page 491 of 760 FCC 15.407 WLAN- Template Vers. 1.4

)



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 3

Channel Power
Bandwidth 36.63 MHz Power 4.29 dBm

L J

11909763
Pate: 21 FEB.2020 13:51.42

Tx Total 4.29 dBm

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] 5.1 dBm - MI[1] 841 dBm
aod 5.52287330 GHz| 30 dém 5.59379300 GHz|
204 204
10dp I 10dp I
0 dém—
10 dBm—|
20 dam—| \ 20 dam—|
30 dem— 30 dem—
50 dem—| 50 dem—|
60 dBm— 60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz

Channel Power

Bandwidth 36.72 MHz Power 5.51 dBm Tx Total 5.51 dBm

L J

11909763
Pate: 22 FEB.2020 08.23:57

Bottom Channel

Spectrum ] =
Ref Level 35.00 dam  Offset 26,95 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
f@1rm view
- W] “5.37 dbm]
aod 5.67395240 GHz|
20

[
50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts

Span 60.0 MHz

1 Channel Power
Bandwidth 36.63 MHz Power 5,09 dBm

L J

11909763
Pate: 21 FEB.2020 14:44:11

Tx Total 5.09 dBm

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Channel Power
Bandwidth 36.38 MHz Power 3.82 dBm

L J

11909763
Pate: 21 FEB.2020 13:53.01

Tx Total 3.82 dBm

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] 9.4 dBm - MI[1] ~9.24 dBm
aod 5.51593040 GHz| 30 dém 5.58770320 GHz|
204 204
10dp I 10dp I
0 dém—
10 dBm—|
20 dam—| 20 dam—|
30 dem— 30 dem—
- [
50 dem—| 50 dem—|
60 dBm— 60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz

Channel Pawer

Bandwidth 36.42 MHz Power 4.46 dBm Tx Total 4.46 dBm

L J

11909763
Pate: 22 FEB.2020 082516

Bottom Channel

Spectrum ] B
Ref Level 35.00 dam  Offset 26,95 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
f@1rm view
- W] ~9.09 dbm]
aod 5.65830220 GHz|
20

[
50 dBm—

60 dém—

CF 5.67 GHz 32001 pts

b

Span 60.0 MHz

1 Channel Power
Bandwidth 36.35 MHz Power 4,64 dBm

L J

11909763
Pate: 21 FEB.2020 14:45:30

Tx Total 4.64 dBm

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 45 35 8.0 5.1 35 8.6
Middle 3.8 35 7.3 2.3 35 5.8
Top 4.9 35 8.4 2.9 35 6.4
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 3.6 35 7.1 3.1 35 6.6
Middle 2.7 35 6.2 1.9 35 5.4
Top 3.6 35 7.1 31 3.5 6.6
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 8.0 8.6 7.1 6.6 13.7
Middle 7.3 5.8 6.2 5.4 12.3
Top 8.4 6.4 7.1 6.6 13.2
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 13.7 22.0 8.3 Complied
Middle 12.3 22.0 9.7 Complied
Top 13.2 22.0 8.8 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom 13.7 8 21.7 30.0 8.3 Complied
Middle 12.3 8 20.3 30.0 9.7 Complied
Top 13.2 8 21.2 30.0 8.8 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/Port 1

CF 5.51 GHz

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~8.76 dBm - MI[1] ~9.27 dBm]
aod 5.52275710 GHe| 30 dém 5.58237270 GHz|
204 204
1048

[

50 dBm—t

60 dém—

BEII" 60.0 MHz

Channel Power
Bandwidth 36.34 MHz Power 4.51 dBm

L J

11909763
Pate: 2 MAR 2020 16:24.49

Tx Total 4.51 dBm

CF 5.59 GHz.
o
Channel Pawer

Bandwidth 36.39 MHz Power 3.78 dBm

32001 Es BEilrl 60.0 MHz

Tx Total 3.78 dBm

L J

11909763
Pate: 2 MAR 2020 17:13.27

Bottom Channel

Spectrum ] kd
Ref Level 35.00 dam  Offset co.as o RBW 1Mz
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200,200
(@17m view
d mif1] -8.21 dBm
ad 566517770 GHz
20d

[t
50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts

"

Span 60.0 MHz

|chnnnel Pawer
Bandwidth 36.52 MHz Power 4,87 dBm

L J

11909763
Pate: 2 MAR 2020 16:45:20

Tx Total 4.87 dBm

Top Channel

Result: Pass

Middle Channel

G
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2

Spectrum ] I@] Spectrum ] I@]

Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~5.07 dbm - MI[1] ~10.95 dbm|
aod 5.51853850 GHz| 30 dém 5.58601950 GHz|
204 204
10dp I
0 dém—

-10 dBm—

20 dBm—t

<30 dBm—

[

50 dBm—t

60 dém—

CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power
Bandwidth 36.68 MHz Power 5.05 dBm Tx Total 5.05 dBm Bandwidth 36.74 MHz Power 2.27 dBm Tx Total 2.27 dBm
S ] ninn & S ]
11909763 11909763
Date: 2MAR 2020 18.25:30 Date: 2 MAR 2020 17:14:10
Bottom Channel Middle Channel

Spectrum ] I@]

Ref Level 35.00 d&m  Offset 26.35 dB  RBW 1 MHz

jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200,200
(@17m view
d mif1] -10.33 dBm|
ad 566490770 GHz
20d

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.66 MHz Power 2,94 dBm Tx Total 2.94 dBm
L J
11908763

Pate: 2 MAR 2020 18:47.01

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 26.85 0B RBW 1MHz Ref Level 35.00 dem  Offset 26.85 0B RBW 1MHz

fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep

SGL Count 200/200 SGL Count 200/200

[@1rm View [@1rm View

N M1[1] -9.15 dBm)| N M1[1] ~10.05 dBm)|

30 dém 5.50523390 GHz| 30 dém 5.56216460 GHz|

20d 20d

1048 | 1048 |

0 dém—

-10 dm—

-20 dem—

-30 deém—

- [

50 dim—t 50 dim—t

60 dBm— 60 dBm—

CF 5.51 GHz 92001 pts Span 60.0 MHz CF 5.59 GHz 92001 pts Span 60.0 MHz
Channel Power Channel Power

Bandwidth 36.60 MHz Power 3.60 dBm Tx Total 3.60 dBm Bandwidth 36.49 MHz Power 2.70 dBm Tx Total 2.70 dBm

11908763 11908763
Date 2MAR 2020 18.25:11 [Date: 2 MAR 2020 17:14:52

Bottom Channel Middle Channel

Spectrum ] I@]

Ref Level 35.00 d&m  Offset 26.35 dB  RBW 1 MHz

jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200,200
(@17m view
d mif1] -9.63 dBm
ad 5.67230060 GHz
20d

[

50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.57 MHz Power 3.59 dBm Tx Total 3.59 dBm
L J
11908763

Pate: 2 MAR 2020 16:47.42

Top Channel

Result: Pass

Page 498 of 760 FCC 15.407 WLAN - Template Vers. 1.4

)



UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11n / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/8 dBi Antenna/ Port 4

Channel Power
Bandwidth 36.60 MHz Power 3.06 dBm

L J

11909763
Pate: 2 MAR 2020 16:26:53

Tx Total 3.06 dBm

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~10.37 dbm| - MI[1] ~10.79 dbm|
aod 5.51260050 GHz| 30 dém 5.59370490 GHz|
204 204
10dp I 10dp I
0 dém—
10 dBm—|
20 dam—| 20 dam—|
30 dem— 30 dem— \
s [
50 dem—| 50 dem—|
60 dBm— 60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz

Channel Pawer

Bandwidth 36.43 MHz Power 1.93 dBm Tx Total 1.93 dBm

L J

11909763
Pate: 2 MAR 2020 17:15:33

Bottom Channel

Spectrum ] kd
Ref Level 35.00 dam  Offset 26,95 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
f@1rm view
- W] ~10.15 dom|
aod 5.66740510 GHz|
20

[T

50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts

L

Span 60.0 MHz

1 Channel Power
Bandwidth 36.63 MHz Power 3,08 dBm

L J

11909763
Pate: 2 MAR 2020 16:48:23

Tx Total 3.08 dBm

Top Channel

Result: Pass

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 4.6 2.3 6.9 5.0 2.3 7.3
Middle 5.0 2.3 7.3 3.4 2.3 5.7
Top 5.1 2.3 7.4 3.2 2.3 5.5
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 3.5 2.3 5.8 3.1 2.3 5.4
Middle 3.7 2.3 6.0 2.7 2.3 5.0
Top 34 2.3 5.7 3.0 2.3 5.3
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 6.9 7.3 5.8 5.4 12.4
Middle 7.3 5.7 6.0 5.0 12.1
Top 7.4 5.5 5.7 5.3 121
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 12.4 22.0 9.6 Complied
Middle 12.1 22.0 9.9 Complied
Top 12.1 22.0 9.9 Complied
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom 12.4 8 20.4 30.0 9.6 Complied
Middle 12.1 8 20.1 30.0 9.9 Complied
Top 12.1 8 20.1 30.0 9.9 Complied

Result: Pass

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1

CF 5.51 GHz

32001 Es

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] 8,47 dBm - MI[1] 7.95 dbm
aod 5.51500800 GHz| 30 dém 5.57855910 GHz|
204 204
10dp I

20 dom—t
-30 dem—
[

50 dBm—t

60 dém—

BEII" 60.0 MHz

Channel Pawer
Bandwidth 36.37 MHz

Power 4.57 dBm

Ll

J

11909763
Pate: 21 FEB.2020 14:55:38

Tx Total 4.57 dBm

CF 5.59 GHz
—

32001 Es

BEilrl 60.0 MHz

Channel Pawer
Bandwidth 36.35 MHz

Power 4.98 dBm Tx Total 4.98 dBm

Ll

J

11909763
Pate: 24 FEB.2020 14.07.16

Bottom Channel

Spectrum ] =
Ref Level 35.00 dam  Offset 26,95 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
f@1rm view
- W] ~7.80 b
aod 5.68363640 GHz|
20

[reterm=—
50 dem—

60 dém—

CF 5.67 GHz

32001 pts

S

Span 60.0 MHz

| chonnel Power
Bandwidth 36.41 MHz

Power 5,09 dBm

Ll

J

11909763
Pate: 21 FEB.2020 153241

Tx Total 5.09 dBm

Result: Pass

Top Channel

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna / Port 2

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~7.79 dBm - MI[1] ~9.23 dBm
aod 5.50760940 GHz| 30 dém 5.58733380 GHz|
204 204

10 d8

"
50 dBm—
60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.59 GHz 32001 pts Span 60.0 MHz
Channel Power Channel Power
Bandwidth 36.41 MHz Power 5.00 dBm Tx Total 5.00 dBm Bandwidth 36.34 MHz Power 3.42 dBm Tx Total 3.42 dBm
S ] uninn & S ]
11909763 11909763
pate: 21 FEB.2020 14:56:58 ate: 24 FEB.2020 1406:35
Bottom Channel Middle Channel
Spectrum ] @
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200/200
(@ 17m View
MI[1] ~9.40 dBm|

5.68215900 GHz,

e N

50 dBm—t

60 dém—

CF 5.67 GHz 32001 pts Span 60.0 MHz
|chnnnel Pawer
Bandwidth 36.35 MHz Power 3,18 dBm Tx Total 3.18 dBm
L J
11908763

Pate: 21 FEB.2020 15:34.00

Top Channel

Result: Pass
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UL INTERNATIONAL GERMANY GMBH TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

TEST REPORT VERSION 1.0 ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40/ MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3

CF 5.51 GHz

32001 Es

-10 dBm—

-20 dBm—t
-30 dBm—
oo

50 dBm—t

60 dém—

BEII" 60.0 MHz

Channel Pawer

Bandwidth 36.38 MHz

Power 3.46 dBm

Ll

J

11909763
Pate: 21 FEB.2020 14:58:17

Tx Total 3.46 dBm

CF 5.59 GHz
—

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~9.40 dBm - MI[1] ~9.20 dBm]
aod 5.52373020 GHz| 30 dém 5.59500230 GHz|
20 204
1048
0 dem—

32001 Es

BEilrl 60.0 MHz

Channel Pawer
Bandwidth 36.43 MHz

Power 3.67 dBm

Ll

J

11909763

Pate: 24 FEB.2020 14.09:55

Tx Total 3.67 dBm

Bottom Channel

Spectrum ] =
Ref Level 35.00 dém  Offset 26.35 B RBW 1MHz
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode Auto Sweep
SGL Count 200/200
(@ 17m View
MI[1] -9.66 dBm|

5.66482700 GHz

[ty
50 dBm—t

60 dém—

CF 5.67 GHz

32001 pts

N

Span 60.0 MHz

| chonnel Power
Bandwidth 36.44 MHz

Power 3,37 dBm

Ll

J

11909763
Pate: 21 FEB.2020 1535119

Tx Total 3.37 dBm

Result: Pass

Top Channel

Middle Channel

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS3 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4

Spectrum ] = Spectrum ] =
Ref Level 35,00 dém  Offset 20.85 06 RBW 11z Ref Level 35,00 0bm _ Offset 20.85 06 RBW 11z
fo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep jo Att 2008 SWT  32.1ms VBW 3MHz Mode auto Sweep
5GL Count 200/200 5GL Count 200/200
[@1rm view [@1rm view
B MI[1] ~9.92 dBm - MI[1] ~10.20 dbm|
aod 5.52339460 GHz| 30 dém 5.58737130 GHz|
204 204
10dp I 10dp I
0 dém— 0 dém—
10 dBm—| 10 dBm—|
20 dam—| 20 dam—|
30 dem— 30 dem—
- [ -
50 dem—| 50 dem—|
60 dBm— 60 dBm—
CF 5.51 GHz 32001 pts Span 60.0 MHz CF 5.50 GHz 32001 pts Span 60.0 MHz

Channel Power
Bandwidth 36.39 MHz Power 3.10 dBm

L J

11909763
Pate: 21 FEB.2020 14:59.36

Tx Total 3.10 dBm

Channel Pawer

Bandwidth 36.42 MHz Power 2.71 dBm Tx Total 2.71 dBm

L J

11909763
Pate: 24 FEB.2020 14:11:14

Bottom Channel

Spectrum ] =
Ref Level 35.00 dam  Offset 26,95 06 RBW 11z
jo Att 20d8 SWT  32.1ms VBW 3MHz Mode auto Sweep
SGL Count 200,200
f@1rm view
- W] ~9.85 dbm]
aod 5.66343960 GHz|
20

[
50 dem—

60 dém—

CF 5.67 GHz 32001 pts

b

Span 60.0 MHz

1 Channel Power
Bandwidth 36.45 MHz Power 2,99 dBm

L J

11909763
Pate: 21 FEB.2020 153838

Tx Total 2.99 dBm

Top Channel

Result: Pass

Middle Channel

)
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TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C
ISSUE DATE: 13 MARCH 2020

UL INTERNATIONAL GERMANY GMBH
TEST REPORT VERSION 1.0

Transmitter Maximum Conducted Output Power (continued)
Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna

Port 1 RIS, Port 2 Rt 2
Conducted Duty Cycle Corrected Conducted Duty Cycle Corrected
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 35 2.7 6.2 4.0 2.7 6.7
Middle 4.0 2.7 6.7 2.4 2.7 5.1
Top 3.9 2.7 6.6 2.0 2.7 4.7
Port 3 Port 4
Port 3 Duty Cycle Corrected Port 4 Duty Cycle Corrected
Conducted . Conducted .
Channel Correction Conducted Correction Conducted
Power Power
(dBm) (dB) Power (dBm) (dB) Power
(dBm) (dBm)
Bottom 2.4 2.7 5.1 1.9 2.7 4.6
Middle 2.8 2.7 5.5 2.0 2.7 4.7
Top 2.5 2.7 5.2 1.9 2.7 4.6
Corrected Corrected Corrected Corrected Port 1+2+3+4
Channel Conducted Conducted Conducted Conducted Combined
Power Port Power Port Power Port Power Port Conducted
1(dBm) 2(dBm) 3(dBm) 4(dBm) Power (dBm)
Bottom 6.2 6.7 5.1 4.6 11.8
Middle 6.7 51 55 4.7 11.6
Top 6.6 4.7 5.2 4.6 11.4
Port 1+2+3+4
Combined Conducted Power .
ClnIniE] Conducted Power Limit (dBm) A5 (e el
(dBm)
Bottom 11.8 22.0 10.2 Complied
Middle 11.6 22.0 104 Complied
Top 11.4 22.0 10.6 Complied

)
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UL INTERNATIONAL GERMANY GMBH

TEST REPORT VERSION 1.0

TEST REPORT NO: UL-RPT-RP-11909763-3516-FCC-UNII2C

ISSUE DATE: 13 MARCH 2020

Transmitter Maximum Conducted Output Power (continued)

De Facto EIRP Limit Comparison

Port
Clo+rﬁg?r:r: d Directional De Facto
Channel Antenna EIRP (dBm) | EIRP Limit | Margin (dB) Result
Conducted . .
P Gain (dBi) (dBm)
ower
(dBm)
Bottom 11.8 8 19.8 30.0 10.2 Complied
Middle 11.6 8 19.6 30.0 10.4 Complied
Top 11.4 8 19.4 30.0 10.6 Complied

Result: Pass
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 1
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Tx Total 3.90 dBm

Top Channel

Result: Pass

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 2
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Tx Total 1.96 dBm
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Result: Pass

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 3
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Result: Pass

Middle Channel
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Transmitter Maximum Conducted Output Power (continued)

Results: 802.11ac / HT40 / MCS7 / MIMO / Port 1+2+3+4 / PWL 15/ 8 dBi Antenna/ Port 4
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Result: Pass

Middle Channel
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